
ACTENTJL110  2018-2021 Jeep Wrangler JL 2.5" FRONT & REAR SPACER KIT

PARTS LIST

2 Front Coil Spacer
2 Front Shock Bracket
2 Front Sway Links
2 Front Bump Stop Spacers
2 Rear Sway Links
2 Rear Coil Spacer
2 Rear Shock Bracket
2 Rear Bump Stop Spacers

HARDWARE PACK A

4 Shock Bracket Crush Sleeve
2 3/8” x 1” Bolt
2 3/8” Flat Washer
2 3/8” Flange Locknut
4 12mm x 65mm Bolt
4 12mm Flange Locknut
2 JK Spacer Washer
2 1/2” x 2.5” Bolt
2 1/2” 1.25” Bolt
6 1/2” Flat Washer
2 1/2” Nylock Nut

HARDWARE PACK B

6 1/2” Flat Washer
4 12mm x 65mm Bolt
4 12mm Flange Lock Nut

4 3/8” Flat Washer
4 3/8” x .75” Bolt
4 3/8” Flange Lock Nut

2 3/8” Flat Washer
2 3/8” x 3” Bolt
2 3/8” Flange Lock Nut

TOOLS NEEDED

 • 6mm Allen
 • 10mm Socket & Wrench
 • 15mm Socket & Wrench
 • 18mm Socket & Wrench
 • 21mm Socket & Wrench
 • 22mm Deep Well Socket
 • Pliers
 • 9/16” Socket & Wrench
 • 3/4” Socket & Wrench
 • Floor Jack & Jack Stands

IMPORTANT INFORMATION

 • Factory service manual is recommended to have on 
hand.

 • Secure and properly block vehicle prior to beginning 
installation

 • Always wear safety glasses when using power tools or 
working under the vehicle

PLEASE DOUBLE CHECK THE PARTS LIST BEFORE BEGINNING INSTALLATION, 

TO ENSURE ALL PARTS ARE PRESENT, IF THERE IS SOMETHING MISSING, 

PLEASE CONTACT THE ENTHUZE CUSTOMER SERVICE DEPARTMENT AT

INFO@ENTHUZE.CA

READ THE INSTRUCTIONS THOROUGHLY AND COMPLETELY BEFORE 

BEGINNING THE INSTALLATION.



 • -
ciated with that product.

 • IT IS RECOMMENDED THAT YOU HAVE YOUR VEHI-
CLE’S ALIGNMENT CHECKED WHENEVER INSTALLING 
NEW SUSPENSION.   IT IS ALSO RECOMMENDED THAT 
YOU ADJUST YOUR HEADLIGHTS WHENEVER YOUR 
VEHICLE’S RIDE HEIGHT IS ALTERED.

INSTALLATION PROCEDURE

1. 
-

parking brake is set.  Wear safety glasses and follow 
basic shop safety practices for the duration of this 
installation.

2. Measure the “Before” heights of your vehicle. 
This measurement can be recorded from the cen-
ter of the wheel straight up to the top of the inner 
fender lip. Record the measurements below:

FRONT

DRIVER: PASSENGER:

REAR

DRIVER: PASSENGER:

3. -
tial and lift the front of the vehicle until the tires are 

slowly lower the Jeep on to the jack stands.  Con-
tinue to lower the jack so that the weight of the 
Jeep is fully resting on the jack stands, but stop the 
axle from lowering with the front coil springs still in 
slight compression.

4. Use a 22mm deep socket and wrench to remove 
the front lug nuts.  Remove the wheels/tires and set 
them aside.

5. Use a felt-tip pen to mark the front driveshaft 
-

ential.  Make adjacent marks on both components 
so that it may be aligned correctly later when it is 
re-connected.  Use a 15mm socket and ratchet 
to disconnect the driveshaft from the axle.  Use a 
length of wire or rope, or a ratchet strap to tie the 

disconnected end of the driveshaft up and out of 
the way.  Do not just let the driveshaft hang loosely 
as it may damage the boot.

6. Use a 21mm socket to remove the bolt securing 
the front track bar track bar to the frame.  Retain the 
hardware for re-use.

7. Use an 18mm socket and ratchet to remove the 
bottom sway bar link bolts.  Retain the hardware for 
re-use.

8. Use the 18mm socket and ratchet to remove the 
lower shock bolt.  It may be necessary to raise the 

the shock to remove the bolt.  Retain the stock 
hardware.

2ACTENTJL110 2018-2021 Jeep Wrangler JL 2.5" FRONT & REAR SPACER KIT   • Page 



ACTENTJL110 2018-2021 Jeep Wrangler JL 2.5" FRONT & REAR SPACER KIT   • Page 3
9. Use a 15mm wrench to remove the brake line 

bracket from the lower control arm.  Retain the OE 
hardware for re-use.

 

10. Use pliers to remove the wiring harness from the 
upper control arm, and to pull the axle vent tube 

 

11. Loosen the upper control arms using an 18mm 
wrench.

12. Use a 21mm and 24mm wrench to loosen the 
lower control arm bolts, but do not remove the con-
trol arms.

13. -
-

ing tabs and separating the connector.

14. 
springs are at rest, neither in compression or exten-
sion.  Remove the coil springs and spring isolators 
from both sides of the Jeep.

15. Use a 10mm wrench to disconnect the brake line 
bracket from the lower coil spring mount. Retain 
hardware for reuse.

16. Install the supplied spring spacer with coil spring 
isolator under the spacer.

17. Re-install the coil spring.



ACTENTJL110 2018-2021 Jeep Wrangler JL 2.5" FRONT & REAR SPACER KIT   • Page 4

18. Install the bump stop spacer into the lower coil 
mount, using the supplied 3/8” x 3” bolt, washers, 
and nut through the spacer and coil mount.  Tight-
en using 9/16” wrenches.

19. Re-install the brake line bracket on the coil 
mount using the factory hardware and a 10mm 
wrench.

20. Install the supplied shock extension bracket on 
to the stock lower shock mount using the supplied 

through the bottom hole of the bracket.  Do not 
tighten the hardware yet.

21. Place the supplied crush sleeve into the factory 
shock bracket. Install the factory shock hardware 
into the brackets and through the sleeve.

22. Tighten the lower bolt using a 9/16” socket and 
wrench. Torque to 30ft/lbs.

23. 
compress the suspension, then install the lower 
end of the shock into the extension bracket using 
the supplied 12mm x 65mm bolt, 1/2” washers, and 
12mm nut.

24. Tighten the factory bolt using an 18mm socket 
and wrench. Torque to 55ft/lbs.



ACTENTJL110 2018-2021 Jeep Wrangler JL 2.5" FRONT & REAR SPACER KIT   • Page 5

25. Tighten the lower shock bolt using an 18mm 
socket and wrench. Torque to 55ft/lbs.

26. Install the brake line bracket on the lower con-
trol arm using the factory hardware. Tighten using a 
15mm wrench. Torque to 18ft/lbs.

27. Remove the sway bar link from the sway bar us-
ing a 6mm hex key and an 18mm wrench.

28. Install the new supplied bent sway link using the 
supplied 12mm x 65mm bolt, 1/2” washers, and lock 
nut. Torque to 55ft/lbs.

29. Clip the wiring harness into the upper control 
arm.

30. 
using a pair of pliers.

31. 

32. Attach the sway bar links, to the axle, using the 
factory hardware and an 18mm socket and wrench. 
Torque to 55t/lbs.

33. Reinstall the front tires/wheels, using a 22mm 
deep well socket.



ACTENTJL110 2018-2021 Jeep Wrangler JL 2.5" FRONT & REAR SPACER KIT   • Page 6
34. 

35. Attach the track bar using the factory hardware 
and a 21mm socket and wrench. Torque to 120ft/
lbs. Turning the steering wheel will help align the 
track bar and the mounting hole.

36. Re-tighten the lower control arms using a 21mm 
& 24mm wrench.

37. Re-tighten the upper control arms using a 18mm 
wrench.

REAR INSTALLATION

1. 
lift the rear of the vehicle so that the rear wheels 

the frame rails and carefully lower the vehicle on 

axle housing.

2. Remove the rear tires/wheels, using a 22mm 
deep well socket.

3. Use a 21mm socket to remove the track bar bolt 
at the axle. Retain the stock hardware for reuse.

4. Use an 18mm socket and wrench to remove the 
lower shock mounting hardware. Save for reuse.

5. Use an 18mm socket and wrench to remove the 
lower sway bar link hardware.

6. Lower the axle and remove the coil spring and 
coil spring isolator.

7. Install the supplied bump stop spacer on the 
axle using the supplied 3/8” x .75” bolts, washers, 

-
ers, and 2 nuts per side)

8. Use a 9/16” wrench and socket to torque the 
hardware to 30ft/lbs.



ACTENTJL110 2018-2021 Jeep Wrangler JL 2.5" FRONT & REAR SPACER KIT   • Page 7

9. Use a 6mm hex key and an 18mm wrench to re-
move the sway bar link from the sway bar.

10. Attach the supplied straight sway bar link using 
the supplied 12mm x 65mm bolt, 1/2” washers (bolt 

11. Use 18mm wrenches to tighten the upper sway 
link bolt. Torque to 75ft/lbs.

12. Install the supplied coil spring spacer washer on 
top of the coil spring pocket.

 

13. Install the supplied rear coil spacer, using the 
supplied 1/2” x 2.5” bolt. Tighten using a 3/4” socket. 
Torque to 65ft/lbs.

14. Install the coil spring isolator and coil spring.



ACTENTJL110 2018-2021 Jeep Wrangler JL 2.5" FRONT & REAR SPACER KIT   • Page 8

15. Install the supplied rear shock extension brack-
et using the factory shock bolt and supplied crush 
sleeve. Do Not Tighten.

16. Install the supplied 1/2” x 1.25” bolt, washer and 
1/2” nylock nut in the bottom shock mounting hole. 
The washer will go under the nut. Do Not Tighten.

17. Install the shock in the shock extension bracket 
using the supplied 12mm x 65mm bolt, 1/2” wash-
ers, and 12mm nut.

18. Tighten the factory shock bolt using an 18mm 
socket and wrench. Torque to 55ft/lbs.

19. Tighten the lower shock bolt using an 18mm 
socket and wrench. Torque to 55ft/lbs.

20. Tighten the lower shock bracket bolt using a 
3/4” socket and wrench. Torque to 65ft/lbs.

21. Install the sway bar links, in the lower mount us-
ing the factory bolts and an 18mm socket and 
wrench. Torque to 55ft/lbs.

22. Reinstall the rear tires/wheels, using a 22mm 
deep well socket

23. Lower the vehicle to the ground.

24. Reinstall the track bar in the factory location us-
ing the factory hardware and tighten using a 21mm 
wrench.



ACTENTJL110 2018-2021 Jeep Wrangler JL 2.5" FRONT & REAR SPACER KIT   • Page 9
AFTER INSTALLATION

1. 
center steering wheel BEFORE the vehicle is driven. 
Failure to do so will cause a computer error, odd 
handling, and poor performance.

2. Check all fasteners for proper torque. Check to 
ensure there is adequate clearance between all ro-

steering for interference and proper working order. 
Test brake system.

3. Perform steering sweep. The distance between 
the tire sidewall and the brake hose must be 
checked closely. Cycle the steering from full turn to 
full turn to check for clearance. Failure to perform 
inspections may result in component failure.

4. Re-torque all fasteners after 500 miles and re-
check after 1000 miles. Alignment must be checked 

-
nents and re-torque fasteners during routine vehi-
cle service.

5. Readjust headlights to proper settings.

6. 

MAINTENANCE

It is the ultimate buyers responsibility to have all bolts/

and then every 1000 miles. Wheel alignment, steering 
system, suspension and driveline systems must be in-

every 3000 miles.

Congratulations, you have completed the installation!


